

Appendix 3

Prüfbericht - Nr.:
Test Report No.:

14041620 001

Seite 1 von 3
Page 1 of 3



External view
Model: 757-9023



External view
Model: 757-9023

Appendix 3

Prüfbericht - Nr.:
Test Report No.:

14041620 001

Seite 2 von 3
Page 2 of 3



External view
Model: 757-9023



External view
Model: 757-9023

Appendix 3

Prüfbericht - Nr.:
Test Report No.:

14041620 001

Seite 3 von 3
Page 3 of 3



External view
Model: 757-9023



External view
Model: 757-9023